
               

The regular meeting of the Governing Board will be held commencing at 5:30 p.m. The 
location of the meeting is at 5300 Sixth Street, Carpinteria, CA.   

The public is encouraged to participate in one of the following ways: 

1. Submitting a Written Comment. If you wish to submit a written comment, please email 
your comment to the Board Clerk at kimg@carpsan.com  by 3:00 P.M. on the day of 
the meeting.  Every effort will be made to read your comment into the record, but some 
comments may not be read due to time limitations. 

2. Attend the in-person meeting at the Carpinteria Sanitary District Board room. 
 
 

I. CALL TO ORDER 
 
 

II. PLEDGE OF ALLEGIANCE 
 
 

III. BOARD APPROVAL OF AGENDA                                       AS [SUBMITTED] [MODIFIED] 
[...]
 

0012181.00 

Carpinteria Valley 

Water District 

September 2023 
 

 
22



 

 

 

Carpinteria Advanced Purification Project i September 2023 

Basis of Design Validation Memorandum  Carollo Engineering + Woodard & Curran 

TABLE OF CONTENTS 

SECTION PAGE NO. 

1. INTRODUCTIONS AND OBJECTIVES .............................................................................................1-1 

1.1 Introduction ....................................................................................................................................................... 1-1 

1.2 Objectives ........................................................................................................................................................... 1-1 

1.3 Organization ..................................................................................................................................................... 1-1 

2. BASIS FOR FACILITY PLANNING AND DESIGN ............................................................................2-1 

2.1 Overview of Conventional Full Advanced Treatment Train ............................................................ 2-1 

2.2 Source Water Quality and Flows ............................................................................................................... 2-1 

2.2.1 Source Water Quality from Carpinteria WWTP ...................................................................... 2-1 

2.2.2 Historical and Current Flow Rates from Carpinteria WWTP .............................................. 2-2 

2.2.3 Projected Flow Rates from Carpinteria WWTP ....................................................................... 2-4 

2.3 Purified Water Requirements ..................................................................................................................... 2-4 

2.3.1 Treatment Credits for AWPF .......................................................................................................... 2-4 

2.3.2 Treatment Credits for Underground Retention ...................................................................... 2-6 

2.3.3 Pathogen Control Summary ........................................................................................................... 2-6 

2.3.4 Groundwater Anti-Degradation .................................................................................................... 2-6 

3. ADVANCED WATER PURIFICATION FACILITY DESIGN CRITERIA ...............................................3-1 

3.1 Overview of Carpinteria AWPF................................................................................................................... 3-1 

3.1.1 Initial and Ultimate Treatment Capacity .................................................................................... 3-1 

3.1.2 Projected Purified Water Quality .................................................................................................. 3-3 

3.1.3 Facility Reliability and Redundancy ............................................................................................. 3-3 

3.1.4 General AWPF Operating Strategy .............................................................................................. 3-3 

3.2 Process Descriptions and Design Criteria .............................................................................................. 3-4 

3.2.1 Flow Equalization ................................................................................................................................ 3-4 

3.2.2 Disc Strainers ........................................................................................................................................ 3-6 

3.2.3 Ultrafiltration ........................................................................................................................................ 3-7 

3.2.4 RO System ............................................................................................................................................. 3-9 

3.2.5 Ultraviolet Advanced Oxidation Process ................................................................................ 3-14 

3.2.6 Post-Treatment Stabilization ...................................................................................................... 3-14 

3.2.7 Purified Water Clearwell and Pump Station .......................................................................... 3-15 

3.2.8 Waste Equalization Tank ............................................................................................................... 3-21 

3.2.9 Chemical Storage and Feed Facilities ...................................................................................... 3-22 

3.2.10 Residual Stream Disposal ............................................................................................................. 3-30 

3.2.11 Chlorine Contact Tank Modifications ...................................................................................... 3-31 

3.2.12 Ancillary Facilities ............................................................................................................................. 3-31 

3.3 Electrical, Instrumentation and Controls Requirements and Integration .............................. 3-34 

3.3.1 Estimated Power Demand ............................................................................................................ 3-34 

3.3.2 Instrumentation and Controls .................................................................................................... 3-35 

3.4 Staffing Requirements ................................................................................................................................ 3-36 

3.5 AWPF Siting Constraints ............................................................................................................................ 3-36 

23



 

 

 

Carpinteria Advanced Purification Project ii September 2023 

Basis of Design Validation Memorandum  Carollo Engineering + Woodard & Curran 

3.6 FEMA Flood Protection .............................................................................................................................. 3-37 

3.7 Geotechnical Considerations ................................................................................................................... 3-37 

3.8 Structural Design Criteria .......................................................................................................................... 3-37 

3.9 CSD WWTP Plant Water System ............................................................................................................ 3-37 

3.10 Ocean Outfall Modifications .................................................................................................................... 3-37 

4. AWPF PROCESS BUILDING AND CHEMICAL STORAGE AREA ....................................................4-1 

4.1 AWPF Process Building ................................................................................................................................. 4-1 

4.2 Chemical Storage Area ................................................................................................................................. 4-1 

5. OFFSITE FACILITIES .........................................................................................................................5-1 

5.1 Conveyance Piping ......................................................................................................................................... 5-1 

5.2 Injection Wells .................................................................................................................................................. 5-1 

5.3 Monitoring Wells ............................................................................................................................................. 5-2 

5.4 Wellhead Electrical Requirements ............................................................................................................ 5-2 

5.5 Maintenance Water Discharge .................................................................................................................. 5-3 

6. REFERENCES ....................................................................................................................................6-0 

 

TABLES 

Table 2-1: AWPF Feed Water Quality Basis 

Table 2-2: CT Values for 1-4 log reduction values of viruses at a range of turbidity, pH and temperature[1] 

Table 3-1: AWPF Capacity and Potential Spill Volumes to the Chlorine Contact Basin 

Table 3-2: Evaluation of AWPF Proposed Production Capacity 

Table 3-3: Equalization Tank Design Criteria 

Table 3-4: Disc Filters Design Criteria 

Table 3-5: UF Feed Pump Design Criteria 

Table 3-6: Pressure UF System Design Criteria 

Table 3-7: UF Backwash Pump Design Criteria 

Table 3-8: RO System Design Criteria 

Table 3-9: RO Cartridge Filter Design Criteria 

Table 3-10: RO Feed Pumps Design Criteria 

Table 3-11: RO Interstage Pumps Design Criteria 

Table 3-12: RO Flush Pump Design Criteria 

Table 3-13: Purified Water Clearwell Design Criteria 

Table 3-14: Purified Water Pump Station Design Criteria 

Table 3-15: Waste Equalization Tank Design Criteria 

Table 3-16: Anti- System Design Criteria 

Table 3-17: Ammonium Sulfate System Design Criteria 

Table 3-18: Calcium Chloride System Design Criteria 

Table 3-19: Caustic Soda System Design Criteria 

Table 3-20: Specialty Cleaning Chemical System Design Criteria 

Table 3-21: Citric Acid System Design Criteria 

Table 3-22: Coagulant System Design Criteria 

Table 3-23: Sodium Bisulfite System Design Criteria 

24



 

 

 

Carpinteria Advanced Purification Project iii September 2023 

Basis of Design Validation Memorandum  Carollo Engineering + Woodard & Curran 

Table 3-24: Sodium Hypochlorite System Design Criteria 

Table 3-25: Sulfuric Acid System Design Criteria 

Table 3-26: UF CIP System Design Criteria 

Table 3-27: UF Drain Pump Design Criteria 

Table 3-28: RO CIP System Design Criteria 

Table 3-29: Estimated Electrical Loads for the AWPF System 

 

FIGURES 

Figure 2-1: Summary of Average Annual WWTP Effluent Flows from 2015 through 2022 

Figure 2-2: Average, Maximum, and Minimum Daily WWTP Effluent Flows from 2015 to 2023 

Figure 3-1: 1.55 MGD WWTP Diurnal Flow and Cumulative EQ Storage Volume 

Figure 3-2: EQ Tank Storage and RO Train Cycling with 0.70 mgd WWTP Flow Rate 

Figure 3-3: EQ Tank Storage and RO Train Cycling at 1.00 mgd WWTP Flow Rate 

Figure 3-4: EQ Tank Storage and RO Train Cycling at 1.17 mgd WWTP Flow Rate 

Figure 3-5: EQ Tank Storage and RO Train Cycling at 1.55 mgd WWTP Flow Rate 

Figure 3-6: Purified Water Clearwell Operation During Typical Injection Well Backflush Event 

Figure 3-7: System Curve and Pump Curves – Purified Water Pump Station 

Figure 5-1: Meadow View Injection Well Concept 

Figure 5-2: Linden Injection Well Concept 

Figure 5-3: St Joseph Church Monitoring Well Locations 

Figure 5-4: Maintenance Water Discharge Approach 

 

 

APPENDICES 

Appendix A: AWPF Process Flow Diagram 

Appendix B: Preliminary AWPF Site Plan 

25



  

 

 

Carpinteria Advanced Purification Project 1-1 September 2023 

Basis of Design Validation Memorandum  Carollo Engineering + Woodard & Curran 

1. INTRODUCTIONS AND OBJECTIVES 

1.1 Introduction 

The Carpinteria Valley Water District (CVWD) has partnered with the Carpinteria Sanitary District (CSD) to 

develop the Carpinteria Advanced Purification Project (CAPP), in which purified recycled water will be 

produced on-site at the CSD Wastewater Treatment Plant (WWTP) with the proposed Advanced Water 

Purification Facility (AWPF), conveyed through a Purified Water Conveyance System, then injected into the 

Carpinteria Groundwater Basin using Injection Wells and extracted from the Groundwater Basin through 

existing CVWD production wells. 

This Basis of Design Validation Technical Memorandum (TM) documents key design decisions and will 

supplement the CAPP AWPF Preliminary Design Report (PDR) (Woodard & Curran, June 2019) and 

Conveyance System PDR (Woodard & Curran, October 2019).  

1.2 Objectives 

The objectives of this Basis of Design Validation TM are to provide the design criteria and elements that will 

serve as the basis for the final design of the CAPP AWPF and Conveyance Systems. Design criteria that have 

changed since development of the AWPF PDR (Woodard & Curran, June 2019) and Conveyance System 

PDR (Woodard & Curran, 2019) are documented herein.  

Several preliminary decisions have been made related to (but not limited to): 

• AWPF production capacities 

• Equalization tank diversion 

• Treatment process design criteria 

• Purified Water Clearwell and Pump Station design criteria 

• Electrical loading requirements 

• Site plan and building layout(s) 

• Wellhead locations, facilities, and maintenance water discharge 

1.3 Organization 

Following the same outline and section numbering as the AWPF PDR (Woodard & Curran, June 2019), this 

TM documents the design criteria changes presented in Sections 1 through 4. If there has been no change 

to the design criteria in the PDR, that is also documented as No change from the Preliminary Design Report 

(2019). This memorandum also documents the next steps and activities that will be completed during the 

50% design phase. Sections 5 through 7 of the AWPF PDR were not updated as part of this TM. 

Section 5 of this TM has been created to document design changes to the offsite facilities, consisting of the 

conveyance pipeline, the two injection wells, wellhead equipment and backwash disposal method for the 

injection wells,  and the monitoring wells. The design criteria for the below-ground components of injection 

and monitoring wells are not included in this TM. 

Topographic survey, geotechnical investigations, and potholing were not completed at the time of this TM. 

These field investigations will be completed to support the subsequent AWPF 50% design package and 

Conveyance Pipeline 75% design package. 

26



  

 

 

Carpinteria Advanced Purification Project 2-1 September 2023 

Basis of Design Validation Memorandum  Carollo Engineering + Woodard & Curran 

2. BASIS FOR FACILITY PLANNING AND DESIGN 

2.1 Overview of Conventional Full Advanced Treatment Train  

No change from the Preliminary Design Report (2019). 

2.2 Source Water Quality and Flows 

2.2.1 Source Water Quality from Carpinteria WWTP 

The AWPF will receive undisinfected secondary effluent from the CSD WWTP as its source water. Secondary 

effluent will be redirected to the AWPF’s Equalization (EQ) Tank upstream of the WWTP’s Chlorine Contact 

Basin (CCB). CSD will be taking grab samples of undisinfected secondary effluent and sending the samples 

to a third-party laboratory for testing of water quality constituents that are critical to UF/RO/UV-AOP design. 

Woodard & Curran and Carollo developed a water quality sampling list in April 2023 that included the 

requested water quality constituents for testing and sampling frequency. In addition to grab samples, the 

water quality for the AWPF feed will be analyzed as part of the upcoming membrane pilot testing that will 

occur for a minimum of four months beginning in August and using CSD’s NPDES compliance data. The 

updated feed water quality basis of design based on historical sampling and May-June 2023 sampling 

events is presented in Table 2-1. 

Table 2-1: AWPF Feed Water Quality Basis 

Parameter Units Average Minimum Maximum 
Design 

Value 
Notes 

1,4-dioxane ug/L 0.63 <0.34 (ND) 0.98 0.95 3,4,8 

Alkalinity, Total mg/L as HCO3 215 200 200 228 3,4,8 

Aluminum mg/L 0.03 <0.02 (ND) 0.05 0.04 3,4,8 

Ammonia, Total mg/L as N 0.17 <0.2 (ND) 4.32 0.55 1,3,4,5,8 

Barium mg/L 0.06 0.062 0.064 0.064 3,4,8 

Boron mg/L 0.58 0.4 0.5 0.69 2,3,4,8 

Bromate ug/L <5.0 (ND) <5.0 (ND) <5.0 (ND) <5.0 (ND) 6,8 
[...]
Lane. The conceptual location is shown Figure 5-1. The injection well and below-grade wellhead shall be 

located under the pavement along Meadow View Lane with the above-grade piping, valving, and electrical 

panels located behind a fenced enclosure on the sidewalk. 

The Linden Injection Well location remains at St Joe’s Church site. The piping and valving are now proposed 

to be above-grade located adjacent to the electrical panels in a fenced area, as opposed to inside a below-

grade vault per the 2019 PDR. The reason for this change is the site has been fenced in by St Joe’s Church 

and CVWD intends to also fence in the above-grade piping and valving; therefore above-grade facilities 

can be maintained with secure access and minimal visual impact. The wellhead shall remain located 

underground. The conceptual layout is shown Figure 5-2. 

Figure 5-1: Meadow View Injection Well Concept 

 

Figure 5-2: Linden Injection Well Concept 

The Meadow View Injection Well previously considered constructing onsite storage for handling of 

maintenance water. The new well location does not have adequate space for site storage. The revised 

maintenance water handling approach is detailed in Section 5.5.  

71



  

 

 

Carpinteria Advanced Purification Project  5-2 September 2023 

Basis of Design Validation Memorandum  Carollo Engineering + Woodard & Curran 

Injection well flowrates will also be increased to 450 gpm. As discussed in Section 3.1.1 for the Initial and 

Ultimate Treatment Capacity, the original design in the PDR produced 1.00 mgd of finished water, while the 

fully built-out AWPF will allow for 1.30 mgd for product. PDR assumptions noted that injection well flows 

can be increased for short durations to accommodate increased flows post-backflush of maintenance water. 

However, this increased flowrate of 450 gpm per well shall be modeled by M&A as part of the design phase 

and the injection well design criteria shall be confirmed and updated by PWR after modeling. 

5.3 Monitoring Wells 

Monitoring wells will be located at four (4) locations with three (3) monitoring wells at each location. 

Locations are El Carro Park, Memorial Park, Franklin Park and St Joe’s Church. The locations of the three 

monitoring wells at St Joe’s Church, as shown in Figure 5-3, have been revised based on easement 

discussions with the property owner. Drilling of El Carro Park monitoring wells are currently under 

construction; layouts for the monitoring wells at the two other Park sites have not been developed at the 

time of this report. Due to the injection well flowrates being increased from 350-gpm to 450-gpm, as 

discussed in Section 3.1.1, groundwater modeling shall be modeled by M&A as part of the design phase 

to confirm travel times. 

Figure 5-3: St Joseph Church Monitoring Well Locations 

 

5.4 Wellhead Electrical Requirements 

A new electrical service is proposed to Linden Injection Well at the St Joe’s Church site. This electrical service 

will include a transformer that is still to be sized. Transformer will service an electrical meter for both 

wellheads (Linden Injection Well and Meadow View Injection Well) and a separate electrical meter for St. 

Joe’s Church. The existing electrical service to St. Joe’s Church will be underground as part of this project. 

Coordination with SCE has not been initiated for the wellheads at the time of this memorandum. 

The electrical meter and switchboard to the wellheads will require underground conduit and wires from the 

Linden Injection Well to the Meadow View Injection Well. The assumption is the Meadow View Injection 

Well MCC will be located within 1,000-LF distance from the Linden Injection Well to limit voltage drops. 

72



  

 

 

Carpinteria Advanced Purification Project  5-3 September 2023 

Basis of Design Validation Memorandum  Carollo Engineering + Woodard & Curran 

5.5 Maintenance Water Discharge 

Injection wells will need to be backflushed periodically and 2x the average injection flow rate (2 x 450-gpm 

= 900-gpm). This maintenance water discharge will occur 1-to-2 times per week initially for approximately 

60-minutes. Over time, the frequency of the backflush may likely be reduced. Each well can be backflushed 

one at a time limiting the daily maintenance water discharge to approximately 54,000 gallons. 

A workshop was conducted with the Regional Water Quality Control Board (RWQCB) on May 2, 2023 to 

discuss the permitting approach for the maintenance water discharge and applicably for coverage under 

CVWD’s Order WQ 2014-0194-DWQ NPDES Permit For Drinking Water System Discharges To Waters Of 

The United States. The opinion of the RWQCB is this discharge would need to comply with the Carpinteria 

Salt Marsh TMDL limits that include Total Nitrogen and Phosphorous limits. To avoid water quality 

limitations, discharge of the injection well maintenance water to the sanitary sewer is preferred. In addition, 

discharge of maintenance water back to CSD’s sewer system would allow for recapture of that flow into the 

CAPP project for groundwater recharge. 

The design concept is to oversize the injection well backflush line from both wellheads to accommodate 

retention of the backflush water with a reduced flowrate into CSD’s sewer system. This can potentially be 

accomplished with a 42-inch diameter pipeline by 500-LF long providing approximately 28,000-gallons of 

retention volume in Meadow View Lane. The 42-inch line would connect to CSD’s existing 8-inch sewer via 

a new manhole with flow restricted by a stop gate pinned part of the way up the frame to allow for flow 

under the gate into the new manhole. Overflow would overtop the gate into the new manhole. For gravity 

flow to the sewer, the oversized pipeline will be at a shallow depth at the upstream end. To maintain 

adequate cover over the pipeline, fusion-welded HDPE or fusible PVC pipe material is recommended due 

to a smaller outside diameter compared to push-on pipe. The pipeline could also be upsized midway 

through the alignment once additional cover is available if a smaller diameter is needed to maintain cover 

at the upstream end. The pipeline alignment includes a crossing of an 8-foot by 3-foot storm drain culvert, 

the depth of which is unknown. The storm drain will be potholed at the crossing to determine whether there 

is a conflict with the proposed pipeline.  

Figure 5-4: Maintenance Water Discharge Approach 

 

CSD’s sewer system has been modeled by Water Systems Consulting (WSC) showing that in the off-hours 

(12am-5am), discharge into the 8-inch sewer along Linden Avenue at Meadow View Lane can accommodate 

up to 500-gpm of flow. This flowrate was confirmed by CSD and CVWD through a flow test on July 19, 2023 

during daytime operations. CVWD with CSD conducted a flow test of the 8-inch sewer along Linden Avenue. 

73



  

 

 

Carpinteria Advanced Purification Project  5-4 September 2023 

Basis of Design Validation Memorandum  Carollo Engineering + Woodard & Curran 

Potable water was discharged into the sewer at a flowrate up to 400-gpm before surcharging onto the 

manhole shelf along Linden Ave at Malibu Street. Note, manholes can be surcharged in some cases above 

top of pipe (d/D>1) while maintaining at least 5 feet of freeboard below manhole rim. For purposes of this 

design, 450-gpm is the assumed allowable flowrate that will provide a sufficient safety factor in terms of 

not surcharging manholes along Linden Ave and Malibu St. 

 

74



  

 

 

Carpinteria Advanced Purification Project  6-0 September 2023 

Basis of Design Validation Memorandum  Carollo Engineering + Woodard & Curran 

6. REFERENCES 

Advanced Water Purification Facility, Preliminary Design Report, Carpinteria Advanced Purification Project 

(CAPP), FINAL. June 2019 (Woodard & Curran)  

Conveyance System, Preliminary Design Report, Carpinteria Advanced Purification Project (CAPP), 

FINAL. October 2019 (Woodard & Curran)  

Environmental Impact Report, Carpinteria Advanced Purification Project (CAPP), SCH# 2019011016, 

FINAL. November 2019 (Woodard & Curran) 

Mitigation Monitoring and Reporting Program, Carpinteria Advanced Purification Project (CAPP), SCH# 

2019011016. November 2019 (Woodard & Curran) 

 

 

75



 

 

 

Carpinteria Advanced Purification Project  September 2023 

Basis of Design Validation Memorandum  Carollo Engineering + Woodard & Curran 

APPENDIX A: AWPF PROCESS FLOW DIAGRAM 

 

 

76



CARPINTERIA ADVANCED PURIFICATION PROJECT

ADVANCED WATER PURIFICATION FACILITY

77



 

 

 

Carpinteria Advanced Purification Project  September 2023 

Basis of Design Validation Memorandum  Carollo Engineering + Woodard & Curran 

APPENDIX B: PRELIMINARY AWPF SITE PLAN 

 

 

 

78



79 ft

50
 ft

111 ft

37 ft

67 ft

12 ft

45 ft

Clearwell and Purified

Water Pump Station

(30' x 20')

UV/AOP System
RO Flush Tank

UV Feed Tank

RO CIP System

50 ft

RO Feed Tank

UF CIP System
Compressed Air System

UF System

RO System

Storage and

Maintenance

Room

(additional

storage on

Mezzanine)

Electrical Room

Control
Room & Lab

Breakroom

Restroom, Lockers,
& Shower

Caustic Soda

Ammonium

Sulfate

Calcium

Chloride

Antiscalant

Sulfuric
Acid

Coagulant

Citric Acid

Specialty
Chem

Clearwell and Purified Water
Pump Station may be

relocated outside of 50' creek
setback. Final location not

shown.

50' Creek Setback

Equalization Tank
(60' x 45')

PRELIMINARY AWPF SITE PLAN

20 ft

18 ft

21 ft

Aeration Basins

Central Gallery

Ops Building

Aerated Sludge

Holding Tanks

Chlorine Contact Basin

Chemical Feed
Facility

Maintenance

Building

Storage

Building

79



   

   

 
 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

cvwd.net/capp 
 

80


	10-03-23
	Board Minutes 090523
	Board Minutes 090823_Special
	GM_10_03_23
	IncidentSummary_3rd_qtr_2023
	Information Item No 5 - Urban Utility services for Agricultural Parcels Status
	Emergency Continuation Outfall
	CC514_Global
	Recycled Water Project Update October 23
	CAPP-Design Validation TM_FINAL_2023-09-12
	CARPINTERIA ADVANCED PURIFICATION PROJECT
	BASIS OF DESIGN VALIDATION
	Technical Memorandum
	1. Introductions and Objectives
	1.1 Introduction
	1.2 Objectives
	1.3 Organization

	2. Basis for Facility Planning and Design
	2.1 Overview of Conventional Full Advanced Treatment Train
	2.2 Source Water Quality and Flows
	2.2.1 Source Water Quality from Carpinteria WWTP
	Table 2-1: AWPF Feed Water Quality Basis

	2.2.2 Historical and Current Flow Rates from Carpinteria WWTP
	Figure 2-1: Summary of Average Annual WWTP Effluent Flows from 2015 through 2022
	Figure 2-2: Average, Maximum, and Minimum Daily WWTP Effluent Flows from 2015 to 2023

	2.2.3 Projected Flow Rates from Carpinteria WWTP

	2.3 Purified Water Requirements
	2.3.1 Treatment Credits for AWPF
	Table 2-2: CT Values for 1-4 log reduction values of viruses at a range of turbidity, pH and temperature[1]

	2.3.2 Treatment Credits for Underground Retention
	2.3.3 Pathogen Control Summary
	2.3.4 Groundwater Anti-Degradation


	3. Advanced Water Purification Facility Design Criteria
	3.1 Overview of Carpinteria AWPF
	3.1.1 Initial and Ultimate Treatment Capacity
	Table 3-1: AWPF Capacity and Potential Spill Volumes to the Chlorine Contact Basin
	Table 3-2: Evaluation of AWPF Proposed Production Capacity

	3.1.2 Projected Purified Water Quality
	3.1.3 Facility Reliability and Redundancy
	3.1.4 General AWPF Operating Strategy

	3.2 Process Descriptions and Design Criteria
	3.2.1 Flow Equalization
	Figure 3-1: 1.55 MGD WWTP Diurnal Flow and Cumulative EQ Storage Volume
	Table 3-3: Equalization Tank Design Criteria

	3.2.2 Disc Strainers
	Table 3-4: Disc Filters Design Criteria

	3.2.3 Ultrafiltration
	Table 3-5: UF Feed Pump Design Criteria
	Table 3-6: Pressure UF System Design Criteria
	Table 3-7: UF Backwash Pump Design Criteria

	3.2.4 RO System
	Table 3-8: RO System Design Criteria
	Figure 3-2: EQ Tank Storage and RO Train Cycling with 0.70 mgd WWTP Flow Rate
	Figure 3-3: EQ Tank Storage and RO Train Cycling at 1.00 mgd WWTP Flow Rate
	Figure 3-4: EQ Tank Storage and RO Train Cycling at 1.17 mgd WWTP Flow Rate
	Figure 3-5: EQ Tank Storage and RO Train Cycling at 1.55 mgd WWTP Flow Rate
	Table 3-9: RO Cartridge Filter Design Criteria
	Table 3-10: RO Feed Pumps Design Criteria
	Table 3-11: RO Interstage Pumps Design Criteria
	Table 3-12: RO Flush Pump Design Criteria

	3.2.5 Ultraviolet Advanced Oxidation Process
	3.2.6 Post-Treatment Stabilization
	3.2.7 Purified Water Clearwell and Pump Station
	3.2.7.1  Clearwell Sizing
	Figure 3-6: Purified Water Clearwell Operation During Typical Injection Well Backflush Event
	Table 3-13: Purified Water Clearwell Design Criteria
	3.2.7.2   Pump Station
	Table 3-14: Purified Water Pump Station Design Criteria
	Figure 3-7: System Curve and Pump Curves – Purified Water Pump Station
	3.2.7.3 Pump Station Electrical Requirements and Controls
	3.2.7.4 Clearwell and Pump Station Structural Requirements
	3.2.7.5 Operational Flexibility – Piping and Valving
	3.2.7.6 Surge Protection
	3.2.7.7 Purified Water Pipeline Route within WWTP Site

	3.2.8 Waste Equalization Tank
	Table 3-15: Waste Equalization Tank Design Criteria

	3.2.9 Chemical Storage and Feed Facilities
	Table 3-16: Anti-Scalant System Design Criteria
	Table 3-17: Ammonium Sulfate System Design Criteria
	Table 3-18: Calcium Chloride System Design Criteria
	Table 3-19: Caustic Soda System Design Criteria
	Table 3-20: Specialty Cleaning Chemical System Design Criteria
	Table 3-21: Citric Acid System Design Criteria
	Table 3-22: Coagulant System Design Criteria
	Table 3-23: Sodium Bisulfite System Design Criteria
	Table 3-24: Sodium Hypochlorite System Design Criteria
	Table 3-25: Sulfuric Acid System Design Criteria

	3.2.10 Residual Stream Disposal
	3.2.11 Chlorine Contact Tank Modifications
	3.2.12 Ancillary Facilities
	Table 3-26: UF CIP System Design Criteria
	Table 3-27: UF Drain Pump Design Criteria
	Table 3-28: RO CIP System Design Criteria


	3.3 Electrical, Instrumentation and Controls Requirements and Integration
	3.3.1 Estimated Power Demand
	Table 3-29: Estimated Electrical Loads for the AWPF System

	3.3.2 Instrumentation and Controls

	3.4 Staffing Requirements
	3.5 AWPF Siting Constraints
	3.6 FEMA Flood Protection
	3.7 Geotechnical Considerations
	3.8 Structural Design Criteria
	3.9 CSD WWTP Plant Water System
	3.10 Ocean Outfall Modifications

	4. AWPF PROCESS BUILDING AND CHEMICAL STORAGE AREA
	4.1 AWPF Process Building
	4.2 Chemical Storage Area

	5. Offsite Facilities
	5.1 Conveyance Piping
	5.2 Injection Wells
	Figure 5-1: Meadow View Injection Well Concept
	Figure 5-2: Linden Injection Well Concept

	5.3 Monitoring Wells
	Figure 5-3: St Joseph Church Monitoring Well Locations

	5.4 Wellhead Electrical Requirements
	5.5 Maintenance Water Discharge
	Figure 5-4: Maintenance Water Discharge Approach


	6. References
	Appendix A: AWPF Process Flow Diagram
	Appendix B: Preliminary AWPF Site Plan




